rPEGNASI

AIR HOCKEY TABLE
ASSEMBLY INSTRUCTIONS




T

Main Frame 1 set

P2

(RVE—

LegA 4 pcs

P3

Leg End Panel = 4 pcs

P4 @

PS/\

Leg leveler Brace pole Electronic Score
4pcs 4pcs 1pc
P7 P9 E
Pole base Storage bracket Transformer
2 pcs 2pcs 1 pc
H1 S H2 H3 \\“‘“‘““
O O
1/4"x2" Bolt 1/4" Washer 5/16"x2" Bolt
24 pcs 24 pcs 12 pcs

H4

5/16" Washer
12 pcs

H5 W

6 pcs

25mm Screw

H6

i

12mm Screw
8 pcs

1




PARTS LIST

H7 H8 H9
s> s
@\w\\\ @\\\“\‘ @
3/16"x1-5/8" Bolt 3/16"x2-5/8" Bolt 3/16" Lock nut
4 pcs 2 pcs 6 pcs

A1 @ A2 A3 @
Hex wrench 3/16mm Open end wrench Puck
1 pc T pc 2 pcs
“ O
Striker
2 pcs




Figure 1

Figure 2




Figure 3




Figure 5







Figure 7

switch box

from








